EPA-660/2-74-039
JUNE 1974

-

.‘{“p"i;» s (4

A e ol e A
h R 1o & y

)
W

Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Resgarch reports of the Office of Research and
Monitoring, Environmental Protection Agency, have
been grouped into five series. These five broad
categories were established to facilitate furtker
development and application of environmental
technology. Elimination of traditional grouping
was consciously planned to foster technology
transfer and a maximum interface in related
fields. The five series are:

l. Environmental Health Effects Research
2. Environmental Protection Technology
3. Ecological Research

4. Environmental Monitoring

5. Socioceconomic Environmental Studies
[...]
are decreasing in order. Reactor 2 has a rate of 0.000689/day,

while the third reactor is 0.000299/day. This is because the organic
contaminants most easily degraded are biologically oxidized first

(in Reactor 1), giving the highest biokinetic rate constant. The
more difficult to degrade contaminants are oxidized later (in Reactor
2 and 3), yielding lower rates.

66



S - S/Xyt

0.20

0.16

0.12

0.08

0.04

Figure 29

Biokinetic rate
reactor 1

0.00217/day
0.00794/day

~
— -
]

« NORMAL AERATION
X ADDITIONAL AERATION

| 1 l l

20 40 60 80 100
EFFLUENT BOD, mg/!

67



89

0.08

0.06

0.04

0.02

Figure 30

Biokinetic rate
reactor 2

k, = 0.000689/day -

40
EFFLUENT BOD g mg/1



5 - Se/th

0.008

0.006

0.004

0.002

Figure 31

Biokinetic rate
reactor 3

k3 = 0.000299/day

EFFLUENT BODg, mg/1

69

15

20



SECTION VI

FULL-SCALE MODEL

The laboratory and pilot plant investigations on Cone Mills' waste
show that successful treatment can be achieved by application of
the processes studied, and further the data obtained during the
study is sufficient to allow the design of a full-scale facility to
treat this or similar types of waste.

The proposed waste treatment plant would consist of three sections:
biological, alum flocculation, and resin adsorption systems. The
biological system would be responsible for removing from the raw
plant waste the bulk of the organics and associated color dyestuffs.
The alum flocculation system would serve to remove nearly all phos-
phates and a significant amount of suspended solids and color from
the biologically treated waste. Any remaining color would be re-
moved by the last system, the resin adsorption system, to render
the plant effluent virtually free of objectionable contamination.
Such effluents could be recycled for further use or discharged tinto
receiving waters pending approval from governmental agencies.

PROCESS DESCRIPTION

A detailed description of a waste treatment plant capablé of treating
3,785 cubic meters of waste daily is presented herein. Flow diagrams
in Figures 32a, 32b, and 32c illustrate the proposed process.

BIOLOGICAL SYSTEM . !

The biological system is a carbon catalyzed unit process patterned
after the pilot plant. Two activated sludge aeration basins are
utilized to provide maximum efficiency and minimum space requirements.
The first and second basins have capacities of 2,195 and 1,173 cubic
meters, respectively. Each basin contains five kilograms of activated
carbon per cubic meter.

Raw waste enters the first basin where it is combined with return
activated sludge and colored spent regenerate from the resin adsorption
system. After 14 hours aeration, the partially treated waste proceeds
to the second aeration basin where further degradation occurs. After
approximately 7.4 hours retention period, the biologically treated
waste is clarified in a 155 square meter clarifier. The separated
activated sludge is returned to the first basin, except for a purge
stream which is filtered on a 1.9 square meter vacuum filter.

70



1L

SPENT REGENERATE FROM

J

-
RESIN SYSTEM

RAW

FIRST AERATION

SECOND AERA-

T0
-

WASTE | BASIN ™1 TION BASIN _ CLARIFIER
} ,

SLUDGE L

RETURN —

4 s

= =

= —VACOUMT] =

] FILTER |—+

MOIST SOLIDS
FOR

DISPOSAL

Figure 32a

Biological system

ALUM SYSTEM




A

BIO-SYSTEM

_POLYMERIC

‘COAGULANT

EFFLUENT

T0

REACTOR
CLARIFIER

SULPHURIC

pm—

OVERFLOW SLUDGE

HOLD

o

RESIN SYSTEM

Alum system

TANK
8
ig L ossot—— an
3 VER FLOTR- SOLIDS
? = VACUUM FOR
MAKE-UP 3 FILTER [——""DISPOSAL
{ ALUM c —
. o
ALUM 5 l
STORAGE FILTRATE
1 Ta [*
Figure 32b




ALUM SYSTEM CAUSTIC/ACID

€L

EFFLUENT | :
)
HOLD RESIN
I R N S—

BASIN FILTERS COLUMNS
|
|
|
«s— — SPENT REGENERATE __ _ __ _ __ _ _ _ _ _ _ __ _ |

TO FIRST AERATION BASIN

Figure 32c

Resin adsorption system




The clarifier effluent proceeds to the alum system for further
treatment.

ALUM SYSTEM

The alum system flocculates the biological clarifier effluent by
alum addition and recovers the alum for reuse. The alum recovery
process alleviates the disposal problem associated with the volu-
minous alum sludge in conventional systems.

The biologically treated wastes are flocculated with 300 mg/1 alum

in the center of a 177 square meter reactor-clarifier for a 10 min-
ute period. From laboratory tests, it was noted that when a polymeric
coagulant is added, there is an increase in the size of the floc
formed. After flocculation, the waste is clarified in the outer-
most portion of the clarifier and sent to the resin adsorption

system for further treatment. ' ”
The alum floc generated is collected by the clarifier and pumped to

a mixing tank. Here, the sludge is acidified with sulphuric acid to
dissolve the aluminum hydroxide floc. The recovered alum solution
passes on to an air flotation unit where the undissolved solids are
removed. The clarified effluent from the 0.93 square meter flota-
tion unit is received by the alum storage tank for eventual feed to
the reactor-clarifier. The solids overflow is collected continuously
in the sludge holding tank. The collected overflow is filtered

daily on a 2.8 square meter precoated rotary filter during an 8-hour
period. Approximately 159 kilograms per day of moist solids will

be collected.

Alum is added to the alum storage tank to replenish alum losses
in the process. The alum concentration in the solution fed to the -
reactor-clarifier is maintained at approximately 2.5%.

RESIN ADSORPTION SYSTEM .
The trace amounts of color in the alum system effluent are removed :

by adsorption onto adsorbent resin. The process is cyclic in nature;
regeneration of the resin is required to renew its adsorptive capacity.
During this regeneration period, the alum system effluent must be
contained in a hold basin. A 379 cubic meter basin is provided.

The alum effluent is pretreated by four sand filter beds to remove
suspended solids that may foul the resin. Approximately 13 square’
meters of filter area are required. The waste then passes to the
resin adsorption columns where virtually all the trace color is !
removed from the stream, rendering a plant effluent suitable for
discharge or potential reuse.

74



The adsorptive resin is housed in three columns piped in parallel

and charged with 18.4 cubic meters of resin. Each column is equipped
with a resin support media and distributors above and below the

resin bed for distribution of waste and regenerate solutions.

Regeneration of the resin column is determined by the effluent
color, or by a timer. During regeneration, the waste flow is
stopped for the duration and allowed to collect in the hold basin.
A warm 2% solution of caustic is passed downward through the
columns, followed by a rinse of warm water. The columns are then
neutralized with a cold 2% solution of sulphuric acid and given a
final water rinse. The regenerate streams contain the color and
organics stripped from the resin. These are recycled to the first
biological aeration basin for eventual degradation. Their total
volume is approximately 1% of the volume of waste treated.

PROJECTED EFFLUENT QUALITY

The model waste treatment plant is expected to provide a high level

of treatment which will render the waste suitable for discharge or
reuse.

The projected effluent qualities from the individual treatment
systems are shown in Table 14. Using the average Cone Mills'
waste characteristics, the model plant is expected to provide
virtually complete removal of BOD. and color (over 98% each),
while COD, suspended solids, and phosphate removals were approxi-
mately 95%. Nitrogen (as ammonia) removal would be lower, approxi-
mately 75%.

ECONOMICS

The model waste treatment plant utilizes several processes that
reduce the capital and operating costs. First of all, the use of
staged aeration and carbon catalysis in the biological system allows
smaller basin sizes than required in conventional treatment. Seco?d-
ly, the use of alum regeneration in the alum system gives savings in
operating expense. Chemical and sludge disposal costs are reduced
significantly.

A summary of the estimated capital expenditure for a 3:785.m3/d?y model
treatment plant employing the three treatment systems is given In

Table 15. The total capital expenditure is estimated to be $1.49
million.

OPERATING COSTS

The tétal chemical, utilities, and labor costs to operate the entire
proposed plant are shown in Table 16.

75



9.

Table 14. PROJECTED EFFLUENT QUALITY

Raw Treatment step Overall
Parameter waste Biological Alum Resin percent reduction
BODg, mg/1 kes 5 3.1 2.7 9+
cob, mg/1 1415 127 103 77 95
ss, mg/1 157 27 34 10 94
Nitrogen, 10.5 2.5 2.5 2.5 75
mg/1
Phosphate, 1.8 1.8 0.1 0.1 95+
mg/ 1
Color, FCU 1.217 0.122 0.095 0.020 98+
pH 12 - 13 7.5 - 8.0 7.5 7.5 -




Table 15. ESTIMATED CAPITAL COST
1972 base

System

Installed cost, $

Biological system

Activated sludge basins and aerators

(reinforced concrete)

2195 cubic meter capacity 400,500
1173 cubic meter capacity 221,000
Final clarifier 168,000
Vacuum filter 42,000
Carbon 23,000
$854,500
Alum system

Reactor-clarifier 173,500
Flotation equipment 29,300
Tanks & feeders 34,800
Vacuum filter 48,400
Pumps 18,500
$30 4,500

Resin system
Adsorption columns, 3 80,000
Sand filters 80,000
Hold basin 29,000
A&éorbent resin 47,500
$236,500
TOTAL INSTALLED COST® $1,490,000

¥ Including contingencies, land and contractor

77

fees



8.

Table 16. ESTIMATED OPERATING COST
1972 Base

Material or Service Cost, ¢

Chemicals

Make-up carbon 2.0¢

Make-up alum 1.3¢

Sulphuric acid 5.6¢

Caustic 1.6¢

Miscellaneous 1.1¢
Utilities 2.0¢
Labor

36 hrs/day @ $4.00/hr 14. be
TOTAL OPERATING COST 28.0¢2

@ Per 3.79 cubic meters (1000 gallons) treated



Under the existing Federal Income Tax Laws, waste treatment facilities
may be depreciated over a five year period. For purposes of this
example, depreciation and capital recovery will be assumed to occur
over a five-year period with an interest rate of 9%. Table 17 shows
the predicted annual cost for the first five years of operation.

79



Table 17. ANNUAL COSTS

Cost $

Annual operating cost ' .

(m3/day treated)($/cub|c meter)(days/year)

(3790)(0.28/3.79)(365) = 102,200
Annual depreciation

Total installed cost/n

where n = years of depreciation

1, 490,000/5 = 298,000
Annual interest

(principal) (interest rate)(n + 1/n)

(1,490,000) (0.09) (6/10) = 80,460
TOTAL ANNUAL COST 480,660

T This is equivalent to $1.32 per 3.79 cubic meters (1000 gallons)
treated, and is only valid for the first five years of opera-
tion. After that period, the plant will be fully depreciated
and the operating cost will drop to $0.28 per 3.79 cubic meters
(1000 gallons) treated.

80



SECTION IX

REFERENCES

Eckenfelder, W. W. Water Quality Engineering for Practicing

Engineers.

New York, Barnes and Noble, Inc., 1970. p. 160 - 163.

Holman, J. P. Experimental Methods for Engineers. New York,
McGraw-Hill Book Company, 1966. p. 53. ‘

81



SECTION X

GLOSSARY

BODg - Abbreviation for Biochemical Oxygen Demand, five day. The
amount of dissolved oxygen consumed in five days by biological pro-
cesses breaking down organic matter in an effluent.

COD -~ Abbreviation for Chemical Oxygen Demand. A measure of the
amount of oxygen required to oxidize organic and oxidizable inorganic
compounds in water.

Darco - Trademark for activated carbon derived from lignite and sold
by ICI America, Inc., Wilmington, Delaware.

D. 0.~ Abbreviation for Dissolved Oxygen. The oxygen dissolved
in water or sewage.

FCU - Abbreviation for Fram Color Unit. It is measured by using a
variable grating spectrophotometer, where the light absorbance is
measured at three wavelengths - 350, 450, and 550 millimicrons. |If
the light absorbance is greater than the instrument scale, the sample
is diluted and a dilution multiplier is used to calculate the ab-
sorbance. The Fram Color Unit (FCU) is the sum of the corrected
light absorbance at these three wavelengths.

FR-37 - Designation for synthetic resinous adsorbent sold by Fram
Corporation, Providence, Rhode Island.

FR-42 - Designation for synthetic macroreticular, weak base anion
exchange resin sold by Fram Corporation, Providence, Rhode Island.

FR-56 - Designation for synthetic, macroreticular, weak base, anion
exchange resin sold by Fram Corporation, Providence, Rhode Island.

mg/1 - Abbreviation for milligram per liter.
ml - Abbreviation for milliliter.
m3/dax - Abbreviation for cubic meters per day.

Norit Il - Trademark for activated carbon derived from peat and sold
by American Norit Co., Inc., Jacksonville, Florida.

Nuchar WV-G - Trademark for activated carbon derived from bituminous
coal and sold by Westvaco, Covington, Virginia.

82



ppm - Abbreviation for parts per million. On an equal weight basis,
this term can be used as an equivalent for mg/l.

TOC - Abbreviation for Total Organic Carbon. A measure of the amount
of carbon in a water sample attributable to organic matter.

TOD - Abbreviation for Total Oxygen Demand. The amount of oxygen that
would be consumed if a chemical were to be oxidized to the highest
oxidation state of each element in the compound.

83



SELECTED WATER . Report Nei) 2. 3. Accession No,
' RESOURCES ABSTRACTS o

INPUT TRANSACTION FORM e W
% Title  CATALYZED B10-OXIDATION AND TERTIARY TREATMENT OF S+ RepartDare .
INTEGRATED TEXTILE WASTEWATERS PR : y
_ 8. - Perforgiing Ozgamzatmn o
7. Autbor{s) ARepottNo
SNYDER', A.J., ALSPAUGH, T.A. 1o. Pto;ectNo.

9. Orgamzation

11. Contract{Grant No.

FRAM CORPORATION
\ Under Contract to

CONE MILLS CORPORATION 17 ToneorRaporrond
o ez prn N &;V Pﬁl‘io d COVsu-d
ﬁﬁérganm;xgn : gmg_ﬁ T

NTAL. BROTECTI
15. Supplementary Notes

Environmental Protection Agency report number , EPA-660/2-T4-039,
June 19Tk

16, Abstract ’

This report describes the observations from preliminary studies and pilot
plant operations that were initiated to upgrade the waste effluent of an
integrated textile dye mill. The biological pilot plant was designed to
utilize activated carbon on the basis that the presence of carbon en-
hances bio-degradation.

To meet the proposed water standards, tertiary treatment of the effluent

was also necessary. Two methods of attaining better water effluent were

Investigatgd. A conventional method, the addition of an alum system, with

alum recovery was added to the biological treatment system. Although the

effluent quality improved, trace color remained in the supernatant. An

adsorbent resin system was tested and found effective in upgrading the
 waste effluent to recreational standards.

The results of preliminary studies and the pilot plant indicate that
carbon catalyslis enhances biological degradation, and satisfactory
tertiary treatment can be achieved with an alum and resin system.

17a. Descnptots
*Water Pollution, *Pollution Abatement, *Textile Wastewater treatment,
Wastewater Re-use, Upgrading Biological treatment.

17b. Identifiers

Catalyzed Bio-oxidation, *Alum Recovery, Adsorbent Resins, Color Removal
Activated Carbon.

17c. COWRR Field & Group Q5D

18, Availability ) Send To:
| WATER RESOURCES SCIENTIFIC IN;ORMATION CENTER

g U.S. DEPARTMENT OF THE INTERIO
4 WASHINGTON,D. C. 202 o

Abstractor  ALVIN J. SNYDER | 1nstitution FRAM CORPORAT I ON

WRSIC 102 (REV. JUNE 1871}



